
i z z o 2 9 c f
POS. Part description Quantity

1 FRONT TRIANGLE 1

2 SEATSTAY 1

3 CHAINSTAY 1

4 ROCKERARM 1

5 AXLE HORSTLINK 2

6 AXLE UPPER ROCKER 2

7 AXLE MAINPIVOT 1

8 AXLE LOWER ROCKER 1

9 BEARING 61801-2RSR 4

10 BEARING 63801-2RS 2

11 BEARING 61903-2RS 1

12 BEARING 3903-2RS 1

13 BEARING 63802-2RS 2

14 WASHER 12x21x1,5 6

15 WASHER 12x18x4 2

16 WASHER 17x30x2,5 2

17 WASHER 15x24x2,5 2

18 SLEEVE 12x2 2

19 SLEEVE 17x40 1

20 SLEEVE 15x23 1

21 NUT M16x1 M5 1

22 CABLE CAP 1

23 SEALING WASHER 2

24 SEALING WASHER 2

25 SEALING WASHER 6

26 X RING 2

27 FLIPCHIP NDS 1

28 FLIPCHIP DS 1

29 SHOCKBOLT 2

30 SCREW M12x1,5 1

31 HANGER 1

32 CABLE CLAMP 1

33 CABLE CLAMP 1

34 CABLE CLAMP 2

35 BOTTLEMOUNT COVER PLUG 2

36 BOTTLEMOUNT COVER 1

37 O RING 70x2 1

38 SCREW M5x12 1

39 SCREW M5x16 2

40 WASHER 10x5,3x1 2

41 SCREW M4x16 2

44 SCREW M5x15 2

H e a d s e t d i m e n s i o n s

t o p :  z s 4 4 | 2 8 , 6  ( 1 1 / 8 “ )

b o t t o m : z s 5 6 | 4 0  ( 1 . 5 “ )

s h o c k i n s t a l l a t i o n l e n g h t

2 9 “ :   2 1 0 x 5 5 m m

s h o c k h a r d w a r e

f r o n t :  Ø 8 x 3 0 m m

r e a r : Ø 8 x 3 0 m m

s e a t p o s t d i a m e t e r

3 1 , 6 m m

s e a t p o s t c l a m p i n n e r d i a m e t e r

3 5 , 6 m m

b r e a k m o u n t s t a n d a r d

p o s t m o u n t 1 6 0

b o t t o m b r a c k e t s t a n d a r d

P r e s s f i t 9 2 m m

29 27 41 34 32

33

1

39

37

40

35

36

28

6

382221121918 330

2

31

25

5

11

23

16

7

417

26

15

14

20248

5

6

9

9

9 9

10

10

13 13

14 14

14

14

14

15

16

17

18

23

24

25

25

25

25

25

26

29

34

35

39

40

41

44



i z z o 2 9 c f
POS. Part description Quantity

46 CABLEPLUG SHOCK 1

47 CABLEPLUG SHOCK BLIND 1

48 CABLEPLUG 6

49 WASHER 10x5,3x1 2

50 SCREW M5x10 2

51 NUT M5 2

52 CS PROTECTOR 1

53 SS PROTECTOR 1

54 FORK PROTECTOR 1

55 CABLEPLUG BLIND 3

56 CABLE CLAMP 1

57 CABLE CLAMP 1

59 SCREW M4x12 1

54

46

52

59 55 3X

47
56

57

49

50

51

53

48

48



i z z o 2 9 c f
t o r q u e // T h r e a d l o c k e r & g r e a s e i n f o r m a t i o n

threadlocker

use medium strenght threadlocker 
recommended: loctite 243

grease

upper Shockbolt    10 - 12 nm

cable camp     1.5 nm

bottlemount cover    2 nmlower Shockbolt   10 - 12 nm

upper  rocker axle   12 nm

axle upper rockerarm     12 nm

CABLE CAP     5 nm

horstlink pivot    12 nm            

mech hanger 12 nM

lower rocker axle   15 Nm

MAIN pivot    20  Nm


